Assembly instructions for basket and
camera setup

Bill of materials:

1x2M Ethernet Patch Lead Black CAT 7
2x3M Ethernet Patch Lead Black CAT 7
3xBasler Ace acA1920-40gc camera
2xLENS TS0814-MP F1.4 F8mm 1”
1XLENS TS1214-MP F1.4 F12.5mm 1”
2x3D printed Front camera mount

1x3D printed Rear camera mount

1x3D printed camera base mount
21xM3x8mm screws

12xM3 Brass threaded inserts
3xS12x30 T50 Self Tapping Core Screw
1x Bosch Rexroth Cover Strip, PVC, 10mm
1xBasket Struts



Basket assembly instructions:

1. Assemble the basket parts as per picture below. Once the acrylic parts are flush with no
gaps and fitted in correct orientation, use a glue gun and glue all joints.

2. Next assemble the basket framework struts using the correct lengths, please refer to the
picture below.

LENS TS1214-MP
F1.4 F12.5mm 1”

45x45x255mm

45x45x105mm

LENS
TS0814-MP F1.4
F8mm 1”

45x45x193.50mm 45x45x800mm



Camera assembly instructions:

1. Attach Lens to cameras.
e [eft front camera attach LENS TS0814-MP F1.4 F8mm 1”
e Front right camera attach LENS TS0814-MP F1.4 F8mm 1”7
e Back camera attach LENS TS1214-MP F1.4 F12.5mm 1”

Basler Ace
acA1920-40gc

LENS TS1214-MP
F1.4 F12.5mm 1"

LENS TS0814-MP
F1.4 F8mm 1”

Basler Ace
acA1920-40gc

Basler Ace

LENS TS0814-MP acA1920-40gc

F1.4 F8mm 1”

Rear camera mount

2. Attach Basler Ace acA1920-40gc cameras with three M3x8mm screws to the 3D printed
camera mount.



https://www.baslerweb.com/en/products/vision-components/lenses/lens-ts0814-mp-f1-4-f8mm-1/
https://www.baslerweb.com/en/products/vision-components/lenses/lens-ts0814-mp-f1-4-f8mm-1/
https://www.baslerweb.com/en/products/vision-components/lenses/lens-ts1214-mp-f1-4-f12-5mm-1/
https://www.edmundoptics.com/p/basler-ace-aca1920-40gc-color-gige-camera/3430/
https://www.accu.co.uk/en/cap-head-screws/152316-SSCF-M3-8-A4-BL

3. Screw down the 3D printed camera base mount to the camera post of the basket with
one S12x30 T50 Self Tapping Core Screw.

4. Use Soldering Iron tip to heat M3 Brass threaded inserts and insert them into 3D printed
camera base mounts. 4 required for each base mount.

5. Screw down the printed camera mounts with camera and lens attached. Camera mounts
are screwed into the camera base mount with 4 screws M3x8mm.

Front camera mount

6. Attach Basler Ace acA1920-40gc cameras with three M3x8mm screws to the 3D printed
camera mount.

7. Install the 3D printed mount onto the 45x45mm basket strut with 2x M8x25 T-bolt and
nut. Make sure the camera mount is correctly aligned with the basket.



http://www.aluminium-profile.co.uk/s12x30-t50-core-screw-10pk-kjn530236
https://uk.rs-online.com/web/p/threaded-inserts/0278534?cm_mmc=UK-PLA-DS3A-_-google-_-PLA_UK_EN_Fasteners_And_Fixings-_-Sheet_Metal_And_Panel_Fasteners%7CInserts-_-PRODUCT_GROUP&matchtype=&pla-621091631983&s_kwcid=AL!7457!3!243845703253!!!g!621091631983!&gclid=EAIaIQobChMIn4Dxl4yk5wIVAbDtCh2EMgP5EAQYASABEgIf1_D_BwE&gclsrc=aw.ds
https://www.accu.co.uk/en/cap-head-screws/152316-SSCF-M3-8-A4-BL
https://www.edmundoptics.com/p/basler-ace-aca1920-40gc-color-gige-camera/3430/
https://www.accu.co.uk/en/cap-head-screws/152316-SSCF-M3-8-A4-BL

Both cameras:

8. Connect Ethernet cable to Basler A A1920-4 cameras.
e [eft front camera plug in a 3M Ethernet Patch Lead Black CAT 7

e Right front camera plug in a 3M _Ethernet Patch Lead Black CAT 7
e Back camera plug in a 2m Ethernet Patch Lead Black CAT 7

9. Feed the unplugged end of the Ethernet cable through the basket struts to the back of
the basket, leaving enough slack in the cable. The cable is held in place with plastic
covers, which clip inside the basket struts protecting and hiding the cable. (See pic

below)

10. The unplugged end of the ethernet cable plugs into the Cisco switch (as per wiring
instructions).


https://www.edmundoptics.com/p/basler-ace-aca1920-40gc-color-gige-camera/3430/
https://www.scan.co.uk/products/3m-xclio-black-flat-cat7-sstp-shielded-10gbps-ethernet-network-rj45-cable
https://www.scan.co.uk/products/3m-xclio-black-flat-cat7-sstp-shielded-10gbps-ethernet-network-rj45-cable
https://www.scan.co.uk/products/2m-xclio-black-flat-cat7-sstp-shielded-10gbps-ethernet-network-rj45-cable
https://uk.rs-online.com/web/p/cover-strips/4180863/?relevancy-data=636F3D3126696E3D4931384E525353746F636B4E756D626572266C753D656E266D6D3D6D61746368616C6C26706D3D5E2828282872737C5253295B205D3F293F285C647B337D5B5C2D5C735D3F5C647B332C347D5B705061415D3F29297C283235285C647B387D7C5C647B317D5C2D5C647B377D2929292426706F3D3126736E3D592673723D2673743D52535F53544F434B5F4E554D4245522677633D4E4F4E45267573743D3431382D30383633267374613D3431383038363326&searchHistory=%7B%22enabled%22%3Atrue%7D
https://uk.rs-online.com/web/p/cover-strips/4180863/?relevancy-data=636F3D3126696E3D4931384E525353746F636B4E756D626572266C753D656E266D6D3D6D61746368616C6C26706D3D5E2828282872737C5253295B205D3F293F285C647B337D5B5C2D5C735D3F5C647B332C347D5B705061415D3F29297C283235285C647B387D7C5C647B317D5C2D5C647B377D2929292426706F3D3126736E3D592673723D2673743D52535F53544F434B5F4E554D4245522677633D4E4F4E45267573743D3431382D30383633267374613D3431383038363326&searchHistory=%7B%22enabled%22%3Atrue%7D

